
water

Article

Computational Fluid Dynamics Modeling and Field
Applications of Non-Powered Hydraulic Mixing in
Water Treatment Plants

Tea In Ohm, Jong Seong Cae, Meng Yu Zhang and Jin Chul Joo *

Department Civil and Environmental Engineering, Hanbat National University, Daejeon 34158, Korea;
tiohm1@hanbat.ac.kr (T.I.O.); airpc@hanmail.net (J.S.C.); zhangmengyu11@gmail.com (M.Y.Z.)
* Correspondence: jincjoo@hanbat.ac.kr; Tel.: +82-42-821-1264

Received: 21 February 2020; Accepted: 24 March 2020; Published: 26 March 2020
����������
�������

Abstract: In this study, non-powered hydraulic mixing with three layers of baffles and holes was
evaluated as an alternative to vertical shaft impellers in a rapid mixing process through both
[...]
baffles has enough water velocity to cause turbulence, ensuring the flash mixing of the coagulants 
throughout the total water flow. 

Consistent with other studies [25,26], CFD optimized in this study can successfully estimate 
the flow behavior, the variation in local energy dissipation, and the velocity contours of hydraulic 
mixing in coagulation-flocculation processes of full-scale water-treatment plants. Thus, CFD can be 
used to optimize systematically both velocity and pressure distribution and turbulence intensity 
and pathlines of hydraulic mixing in coagulation-flocculation processes using several critical design 
factors. 

3.4. Results and Implications of Field Application in Water-Treatment Plants 

Table 5 presents a comparison of the water quality analysis of treated water between plant A 
with non-powered hydraulic mixing and plant B with vertical shaft impellers from 2014 to 2016. 
Some of the water quality parameters such as ammonia nitrogen, total phosphorous, total coliform, 
and fluorine were not detected for three years; moreover, no bacteria were detected. As 
summarized in Table 5, no significant difference in water quality between two water-treatment 
plants using identical raw water and coagulant indicated that non-powered hydraulic mixing can 
be replaced with vertical shaft impellers, hence, both energy consumption and maintenance costs 
can be reduced.  

Furthermore, all water-quality parameters of both plants were observed to be less than water 
quality standards, noting that no change in water quality was observed after replacing the 
mechanical vertical shaft impellers with non-powered hydraulic mixing. Considering that the 
velocity gradient (G value) of the mechanical vertical shaft impellers, which had been used in Plant 
A before being replaced by a non-powered vortexes mixer without energy consumption, was about 
522 s−1 [28], the 64,143~65,306 kWh/year (175.7~178.9 kWh/day) of energy consumed by each vertical 
shaft impeller (capacity: 50,000 m3/day) could be saved. Finally, since the reduction of energy and 
maintenance costs in both CFD analysis and field applications without affecting the overall water 
quality were validated, the non-powered hydraulic mixing using horizontal jumps and flow energy 
developed in this study can replace the vertical shaft impellers in water-treatment plants. 
  

(%) 

Figure 7. CFD-simulated turbulence intensity pathlines in non-powered hydraulic mixing at inlet
water velocity of 0.5 m/s.

Consequently, stronger turbulence was estimated to occur between the first and second layers
of baffles as the inlet velocity increased, indicating that the higher mixing intensities resulted from
stronger turbulence. Also, non-powered hydraulic mixing using three layers of baffles and holes on
baffles has enough water velocity to cause turbulence, ensuring the flash mixing of the coagulants
throughout the total water flow.

Consistent with other studies [25,26], CFD optimized in this study can successfully estimate the
flow behavior, the variation in local energy dissipation, and the velocity contours of hydraulic mixing
in coagulation-flocculation processes of full-scale water treatment plants. Thus, CFD can be used to
optimize systematically both velocity and pressure distribution and turbulence intensity and pathlines
of hydraulic mixing in coagulation-flocculation processes using several critical design factors.

3.4. Results and Implications of Field Application in Water Treatment Plants

Table 5 presents a comparison of the water quality analysis of treated water between plant A with
non-powered hydraulic mixing and plant B with vertical shaft impellers from 2014 to 2016. Some
of the water quality parameters such as ammonia nitrogen, total phosphorous, total coliform, and
fluorine were not detected for three years; moreover, no bacteria were detected. As summarized in
Table 5, no significant difference in water quality between two water treatment plants using identical
raw water and coagulant indicated that non-powered hydraulic mixing can be replaced with vertical
shaft impellers, hence, both energy consumption and maintenance costs can be reduced.

Furthermore, all water-quality parameters of both plants were observed to be less than water
quality standards, noting that no change in water quality was observed after replacing the mechanical
vertical shaft impellers with non-powered hydraulic mixing. Considering that the velocity gradient
(G value) of the mechanical vertical shaft impellers, which had been used in Plant A before being
replaced by a non-powered vortexes mixer without energy consumption, was about 522 s−1 [28], the
64,143~65,306 kWh/year (175.7~178.9 kWh/day) of energy consumed by each vertical shaft impeller
(capacity: 50,000 m3/day) could be saved. Finally, since the reduction of energy and maintenance costs
in both CFD analysis and field applications without affecting the overall water quality were validated,
the non-powered hydraulic mixing using horizontal jumps and flow energy developed in this study
can replace the vertical shaft impellers in water treatment plants.



Water 2020, 12, 939 12 of 14

Table 5. Comparison of average water quality of treated water from Plants A and B.

Water Quality
Parameters

Standard
2014 2015 2016

A B A B A B

Turbidity Less than 0.5 NTU a 0.05 0.05 0.07 0.08 0.04 0.05
pH 5.8–8.5 7.1 7.1 6.9 7.0 7.1 7.0

Ammonia nitrogen Less than 0.5 mg/L ND b ND ND ND ND ND
Total phosphorous Less than 0.01 mg/L ND ND ND ND ND ND

Chlorine ion Less than 250 mg/L 18 19 22 22 19 21
Total trihalomethane Less than 0.1 mg/L 0.018 0.016 0.023 0.031 0.034 0.036

Residual chlorine Less than 4.0 mg/L 0.73 0.74 0.86 0.88 0.78 0.53
Various bacteria Less than 100 CFU/mL 0 0 0 0 0 0
Total coliform No detection/100mL ND ND ND ND ND ND

Fluorine Less than 1.5 mg/L ND ND ND ND ND ND
Aluminum Less than 0.2 mg/L 0.03 0.03 ND 0.02 ND 0.02

Inspection judgment Suitability Suitability Suitability
a Nephelometric Turbidity Units; b Not Detected.

4. Conclusions

With the aim of replacing the existing mechanical rapid mixers in water treatment plants with
non-powered hydraulic mixing, CFD was utilized to obtain the design factors (size, depth, hole size,
and wing shape of the baffles) of non-powered hydraulic mixing. Then, the optimized non-powered
hydraulic mixing with three layers of baffles and holes was developed and evaluated as an alternative
to vertical shaft impellers in a rapid mixing process through both computational fluid dynamics (CFD)
modeling and field applications. From the CFD modeling results, wider velocity distribution and
stronger turbulence generated by non-powered hydraulic mixing successfully enhanced the mixing
efficiency between coagulants and pollutants. Furthermore, the turbulence caused by excess kinetic
energy between the inlet and second-layer baffles ensures rapid mixing of the coagulants throughout
the total water flow and overcomes the damping effect of the components inside the mixing basin after
the second-layer baffle. As the inlet velocity increased, the loss in both pressure and head between
the inlet and outlet increased, indicating that the optimal inlet velocity needs to be determined for
sufficient mixing without increases in both energy consumption and maintenance costs. Based on
the appropriate design and analysis optimized by CFD modeling and the tradeoff between mixing
efficiency and energy consumption, the optimal inlet velocity of 0.5 m/s was determined in this study
to implement non-powered hydraulic mixing into the water treatment plants. Thus, CFD modeling can
systematically optimize both velocity and pressure distribution and turbulence intensity and pathlines
of hydraulic mixing in coagulation-flocculation processes using several critical design factors. Finally,
no difference in water quality between a plant with non-powered hydraulic mixing and a plant with
vertical shaft impellers from 2014 to 2016 using identical raw water and coagulant aluminum sulfate
(VI) [Al2(SO4)3·18H2O] indicated that non-powered hydraulic mixing can be replaced with vertical
shaft impellers, hence, both energy consumption and maintenance costs can be reduced. Consequently,
the non-powered hydraulic mixing using horizontal jumps and flow energy developed in this study
can replace the vertical shaft impellers in water treatment plants.

Author Contributions: Conceptualization, T.I.O. and J.S.C.; methodology, M.Y.Z.; software, M.Y.Z.; validation,
J.C.J.; writing—original draft preparation, T.I.O. and M.Y.Z.; writing—review and editing, J.C.J.; visualization,
M.Y.Z. All authors have read and agree to the published version of the manuscript.

Funding: This work was supported by the Korea Environment Industry and Technology Institute (KEITI) through
Public Technology Program based on Environmental Policy Program (2016000710008) and Recycling Technology
Program on Municipal Solid Waste(RE201906034) funded by the Korean Ministry of Environment.

Conflicts of Interest: The authors declare no conflict of interest.



Water 2020, 12, 939 13 of 14

References

1. Shammas, N.K.; Wang, L.K. Water Engineering: Hydraulics, Distribution, and Treatment; John Wiley & Sons,
Inc.: New York, NY, USA, 2016.

2. Jarvis, P.; Jefferson, B.; Parsons, S.A. Breakage, regrowth, and fractal nature of natural organic matter flocs.
Environ. Sci. Technol. 2005, 39, 2307–2314. [CrossRef] [PubMed]

3. Park, O.Y.; Kim, D.G.; Bae, S.S.; Park, S.N.; Im, H.G. Evaluation of coagulation dispersion in pump diffusion
mixer for water treatment. Korean Soc. Water Wastewater 2008, 21, 49–63.

4. Saritha, V.; Srinivas, N.; Srikanth Vuppala, N.V. Analysis and optimization of coagulation and flocculation
process. Appl. Water Sci. 2017, 7, 451–460. [CrossRef]

5. Kawamura, S. Integrated Design and Operation of Water Treatment Facilities, 2nd ed.; John Wiley & Sons, Inc.:
New York, NY, USA, 2000.

6. Amirtharajah, A.; Mills, K.M. Rapid-mix design for mechanism of alum coagulation. J. AWWA 1992, 74,
210–216. [CrossRef]

7. Rossinia, J.; Garridob, J.G.; Galluzzoa, M. Optimization of the coagulation-flocculation treatment: Influence
of rapid mix parameters. Water Res. 1999, 33, 1817–1826. [CrossRef]

8. Ma, J.J.; Li, G.B.; Chen, G.R.; Xu, G.O.; Cai, G.Q. Enhanced coagulation of surface waters with high organic
content by permanganate peroxidation. Water Sci. Technol. Water Supply 2001, 1, 51–61. [CrossRef]

9. Kan, C.; Huang, C.; Pan, J.R. Coagulation of high turbidity water: The effects rapid mixing. J. Water Supply
Res. Technol. AQUA 2002, 51, 77–85. [CrossRef]

10. Kan, C.; Huang, C.; Pan, J.R. Time requirement for rapid-mixing in coagulation. Colloid Surf. A Physicochem.
Eng. Asp. 2002, 203, 1–9. [CrossRef]

11. McCurdy, K.; Carlson, K.; Gregory, D. Floc morphology and cyclic shearing recovery: Comparison of alum
and polyaluminum chloride coagulants. Water Res. 2004, 38, 486–494. [CrossRef]

12. Ghafari, S.; Abdul Aziz, H.; Isac, M.H.; Zinatizadehd, A.A. Application of response surface methodology
(RSM) to optimize coagulation–flocculation treatment of leachate using poly-aluminum chloride (PAC) and
alum. J. Hazard. Mater. 2009, 163, 650–656. [CrossRef]

13. Weiying, X.; Baoyu, G. Influence of pH on flocs formation, breakage and fractal properties-the role of Al13
polymer. J. Water Sustain. 2011, 1, 45–57.

14. Korpijärvi, J.; Laine, E.; Ahlstedt, H. Using CFD in the study of mixing in coagulation and flocculation.
In Chemical Water and Wastewater Treatment VI; Hahn, H.H., Hoffmann, E., Ødegaard, H., Eds.; Springer:
Berlin/Heidelberg, Germany, 2000; pp. 89–99.

15. Bochkarev, G.R.; Kurbatov, P.V. Intensification of coagulation purification of highly colored waters. J. Min.
Sci. 2003, 39, 94–101. [CrossRef]

16. Kim, H.C.; Lee, S. Pump diffusion flash mixing (PCFM) for improving coagulation process in drinking water
treatment. Sep. Purif. Technol. 2006, 52, 117–125. [CrossRef]

17. Hwang, Y.J.; Lim, S.E.; Kim, S.S.; Park, N.S.; Wang, C.K. Evaluation of head loss within in-line mixer for
water treatment using CFD technique. J. Korean Soc. Water Wastewater 2009, 23, 107–112.

18. Ghernaout, D.; Boucherit, A. Review of coagulation’s rapid mixing for NOM removal. J. Res. Develop. Chem.
2015, 2015, 926518. [CrossRef]

19. Demirel, E.; Aral, M.M. Unified Analysis of Multi-Chamber Contact Tanks and Mixing Efficiency Based on
Vorticity Field. Part I: Hydrodynamic Analysis. Water 2016, 8, 495. [CrossRef]

20. Kizilaslan, A.M.; Demirel, E.; Aral, M.M. Effect of Porous Baffles on the Energy Performance of Contact
Tanks in Water Treatment. Water 2018, 10, 1084. [CrossRef]

21. Kizilaslan, M.A.; Demirel, E.; Aral, M.M. Efficiency Enhancement of Chlorine Contact Tanks in Water
Treatment Plants: A Full-Scale Application. Processes 2019, 7, 551. [CrossRef]

22. ANSYS Fluent 16.1 Users Guide; ANSYS Inc.: Canonsburg, PA, USA, 2015.
23. Bird, R.B.; Stwart, W.E.; Lightfoot, E.N. Transport Phenomena; John Wiley & Sons, Inc.: New York, NY, USA,

1960.
24. Bridgeman, J.; Jefferson, B.; Parsons, S.A. Computational fluid dynamics modeling of flocculation in water

treatment: A review. Eng. Appl. Comput. Fluid Mech. 2009, 3, 220–241.
25. Haarhoff, J. Design of around-the-end hydraulic flocculators. J. Water Supply Res. Technol. AQUA 1998, 47,

142–152. [CrossRef]

http://dx.doi.org/10.1021/es048854x
http://www.ncbi.nlm.nih.gov/pubmed/15871269
http://dx.doi.org/10.1007/s13201-014-0262-y
http://dx.doi.org/10.1002/j.1551-8833.1982.tb04890.x
http://dx.doi.org/10.1016/S0043-1354(98)00367-4
http://dx.doi.org/10.2166/ws.2001.0007
http://dx.doi.org/10.2166/aqua.2002.0007
http://dx.doi.org/10.1016/S0927-7757(01)01095-0
http://dx.doi.org/10.1016/j.watres.2003.10.005
http://dx.doi.org/10.1016/j.jhazmat.2008.07.090
http://dx.doi.org/10.1023/A:1025721613172
http://dx.doi.org/10.1016/j.seppur.2006.03.022
http://dx.doi.org/10.5171/2015.926518
http://dx.doi.org/10.3390/w8110495
http://dx.doi.org/10.3390/w10081084
http://dx.doi.org/10.3390/pr7090551
http://dx.doi.org/10.2166/aqua.1998.20


Water 2020, 12, 939 14 of 14

26. Haarhoff, J.; van der Walt, J.J. Towards optimal design parameters for around-the-end hydraulic flocculators.
J. Water Supply Res. Technol. AQUA 2001, 50, 149–159. [CrossRef]

27. Kim, S.Y.; Chae, J.S.; Kim, S.Y.; Zhang, M.Y.; Ohm, T.I. A study on the applicability of coagulant mixer and
analysis of the non-powered vortexes mixer using CFD. J. Korean Soc. Environ. Eng. 2017, 38, 706–713.
[CrossRef]

28. Bang, K.W.; Lee, J.G.; Lee, J.H. A case study on performance evaluation of the water treatment plant. J.
Korean Soc. Urban Environ. 2002, 2, 87–99.

© 2020 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access
article distributed under the terms and conditions of the Creative Commons Attribution
(CC BY) license (http://creativecommons.org/licenses/by/4.0/).

http://dx.doi.org/10.2166/aqua.2001.0014
http://dx.doi.org/10.4491/KSEE.2017.39.12.706
http://creativecommons.org/
http://creativecommons.org/licenses/by/4.0/.

	Introduction 
	Methods and Modeling 
	Non-Powered Hydraulic Mixing Design 
	Computational Fluid Dynamics (CFD) Modeling Method 
	Governing Equation 
	Modeling and Mesh Creation 
	Calculation of Velocity Gradient (G) and Head-Loss Rate 

	Water Treatment Plants with Different Mixing Method 

	Results and Discussion 
	Effect of Inlet Velocity on Velocity Distribution 
	Effect of Inlet Velocity on the Internal Pressure 
	Effect of Inlet Velocity on the Turbulence Intensity 
	Results and Implications of Field Application in Water Treatment Plants 

	Conclusions 
	References

